TNO Holland are one of the largest Independent testing laboratories in Europe. In October 1997 this organization was appointed to test the effectiveness of the AntiSLIP System.
The results which have been published in report TNO 97-BT-RM352-02 show quite categorically that the AntiSLIP System has a dramatic effect on the surface of ceramic floor tiles by physically increasing the coefficient of friction of the surface of the tile.
Test figures were recorded for shoes with leather soles, rubber soles and crepe soles. Also silastic( bare feet ) was tested. In all cases with the exception of crepe soles the increased safety factor was very high. Because the coefficient of friction between a ceramic floor tile and crepe soled shoe is very high the increased effects of the AntiSLIP System could not be diagnosed.

             Friction coefficient of a ceramic tile:

	Shoesole tyle

	
	Leather
	Rubber

	*Tile 1
	Untreated
	0.37
	0.42

	
	Treated with AntiSLIP System
	0.69
	0.74

	**Tile 2
	Untreated
	0.60
	0.56

	
	Treated with AntiSLIP System
	0.83
	0.86


*Tile 1 is an average ceramic tile with a glazed surface

**Tile 2 is an average ceramic tile without a glazed surface
